Date of Installation :

Unit Serial Number :

PRINTERS PARTS
800-543-1117 201-935-9595

Kompac Dealer fax 800-392-4072 201-935-5333

WWW PPSTTCoMm

ompac

MODEL : AB 9899-ST

PARTS CATALOG # 95852 REV.F

® REGISTERED TRADE MARK VARN INTERNATIONAL, OAKLAND, NEW JERSEY, USA


barb


A JoYS-3 1 PARTYS CATALLG

2/N US0807
1 U-90
www.ppsnj.com
eV DESERIPTION cLNBY  DATE
= NEW RELEASE P M 10-90
A ADDED SHART ASSY S8, 081267 1222 BS  1-31-97
5 9ULT7 WAS 81111 1280 BS  5-02-97
L UNIT TTEM #7 CP/N 092007 ) WAS 094347 1360 MU 3-30-90
U LTEM #7 WAS 082007, [TEM 29 WAS 081311 [t /2 o119
- 0N UNIT ADOED ITEMS 47 & 48 1463 P.M. [1-18-93
N BRKT KIT REVISED TTEMS 4, 18, 21, & /3.
- LTeM 32 SETTT WAS 91T o8l M.k 037153700


barb


AB 9899-ST UNIT: P/N 0495844 T PARTS CATALDG 4005852 REV F

(ODED RED
N

THIS TTEM 31 IS TYP
(F BUTH END FRAMES

48 | 091816 | #10-24 % 3/8 LG BUT HD SCREW | 2 N * PART IS INCLUDED IN OUTLINED SUBASSEMBLY.
Xk
47 | 05508 | ORI TRAY, 993 | EE&PNgiAgHéwE‘SEREWS (TTEMS 47 & 48)
46 | 091262 | SHAFT ASSY §.S. i
45 1 095854 | STICKER, 1.D. 1 30 | 091827 | SCREW, 10-24 x 5/8 SOC HO 6 15 | 091813 | #10-24 X 1/2 SET SCREW 2
44 1081877 | SCREW, 1/4-28 x 1174 SOCHD | 2 29 1091311 | 13-174 OSC. ROLL. PARTS ASSY| 1 141091811 | #10-24 X 1/4 SET SCREW 4
43| 094342 | SPRING HOUSING 2 29 | 095858 | TIE BAR 1 13 1091802 | #3-48 X 1/4 FLAT HD SCREW | »
42| 091970 | NUT 1/4-28 2 27 | 092601 | SAFETY STICKER ! 12 082238 | COMPRESSION SPRING *
41| 094343 | OSCILLATOR POST 2 26 | 094240 | METERING ROLLER W/B ! I1 092290 | BACKING PLATE KIT (L & R) |
40 1092259 | SPRING COVER * 25 | 091907 | #6-32 X 3/B PHILLIPS HD SCW | + 10 092370 | SEAL SET (L & R) !
39| 092236 | TAB SPRING * 24 092303 | SHOULDER SCREW * 9 | 092291 | ECCENTRIC 2
38 | 092234 TAB * 23 1 092304 | GUIDE PIN * 8 | 094892 | METERING GALGE 2
37| 094997 | BRACKET, NOZ/LE * 22 | 092604 | NOZZLE * 7| 093698 | SPRING, COMPRESSION 2
35 | 092415 | THRUST WASHER , 21| 092491 | WAVE WASHER 2 6 | 091908 | WASHER, SPACER 2
35 | 081949 | SPRING PIN * 20| 095410 | FORM ROLLER w/B 1 5 | 095848 | TIE PLATE 1
34| 091997 | OSC. RETAINING CLIP * 191 095540 | AB S060T GEAR CLUTCH ASSY | 1 41096750 | BRACKET NOZZLE ASSEMBLY 1
33 1 091965 | OSC. RETAINING WASHER * 181095097 | SCRW 1/4-20 x .62 SOC LOW HOD| 1 31094320 | ALIGNMENT BLOCK 2
32 | 081111 | OSC. ORIVE SHAFT FOLLOWER * 17 109184 | SCREW, 1/4-20 x 1.50 SOC. HO| 2| 095605 | ASSY, END FRAME, L .H. |
31 | 095862 | ASSY, ECCENTRIC 2 16| 092401 | BEARING * I | 095606 | ASSY, END FRAME, R.H. |
[TEM# | PART # DESCRIPTION OTY| | ITEM# |PART # OESCRIPTION OTY| | ITEM# |PART # OESCRIPTION 4Ty




AD B095-3 1 BRALKET KLT P/N U5080Y PRINTERS PARTS PARTS CATHLDG #035852 REV

800-543-1117 201-935-9595
fax 800-392-4072 201-935-5333

www.ppshnj.com

A~
- ~
P >
~
//?i >
- -
- -
ol K;?ﬁ PRI
- -
- -
< \P -
~ P
~ -
~ pe
~

EXISTING T-5]
GEAR AND PIN

N
7~
~

 PART IS INCLUDED IN' DUTLINED SUBASSEMBLY .
o [TENS ARE NOT PART OF BRACKET KIT # 095839,

241 084990 | FELT CLEANING SEALS (4) 1 16| 092787 | HOIK 1 6 | 092771 | CALIBRATED BOTTLE 1
23 | 081932 | NUT, JAM 1/4-20 4 151080755 | 3/32" T- WRENCH 1 71092760 | DISPENSING VALVE ASSY !
22 | 081934 | E-RING, /16 1 141 082740 | BOTTLE VALVE ASSY 1 6 | 095601 | BRACKET, BOTILE !
21| 085837 | SPRING, EXTENSION 2 131092756 | 172" 1.0, VINYL TUBING 1 5 | 095835 | GUARD, SAFETY 1
A0 | 081819 | SCREW, #10-24 x 172 BT H) | 2 [2 ] 092750 | ADAPTER BASE ASSY 1 41095834 | ASSY, ADJUSTING R H. 1
19| 091828 | SCREW, #10-24 x 1 SOC HO 3 [T | 091868 | SCREW, 1/4-20 x 3/4 SICH) | 2 3| 095842 | SHAFT 1
18| 095624 | ASSY, ADJUSTING L .H. | 10| 092370 | SEAL SET (L & R) 1 2| 095847 | ASSY, HOUSING 1
171 082779 | ASSY, SYRINGE, LG NECK 1 g | 092765 | D-RING * [ | 095845 | SUPPORT, UNIT, NON-OP 1
[TEM# | PART # DESCRIPTION OTY| | ITEM# | PART 4 DESCRIPTION OTY] | TTEMA | PART # DESCRIPTION M



barb


